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TENSILE TEST RESULT/29.03.2017

DISCRIPTION THREADED TUBE 38MM
PART NO T38

WEIGHT ( KG ) 3,7/M

TEST DEVICE 100 Tons

NAME Universal Testing Machine
BRAND Shimadzu
ATRICLE NO UH-F1000kNI

DEVICE TYPE Digital

APPLIED METHOD Smm/min

AMBIENT 21 C
TEMPERATURE

MEASURED LOAD(kN) 181,36

REMARKS/RESULTS

After applying bending force on sample till the value of 181,36 kN, it
was seen that bending came into occurence on the pipe where the bolt
nut pass over. At the end of the experiment, there was no
disentanglement on bolt nut. However, it was seen that the bolt nut was
nut rotating freely
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